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Certified Inspection Report

Taber Extrusions, LLC
1900 34th Street

- Gulfport, MS 35501
Sales Order #

4268511
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Item D;eNumer - Part Description | Alloy - Temper Length  Picces Pounds
2 X2 X.25 ANGLE 2259 6061 - T6 300 282 7826
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Specification(s);  ASTMB221-21 & AMS QQ-AZ00f8
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Certificate of Inspection and Test Results

The undersizned certifies that the material, processes, and testing used in the fabrication of this order meet all applicable specifications in the item descnption.
Unless thie item description indicates otherwise, the current Aluminum Association Standards and the Data Publication is considered the applicable refercnce. Test
reports showing compliance 1o the appropriate specifications are on file subject to ¢xamination.

1This crﬁiﬂcmtihn shall be demed a part of and subject 10 afl of the terms and conditions sct forth on the front and revesse sides of Taber Extrusivas Gutfport's

Quotation and/or Order Acknowledgement Form.
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